United States Center for Environmental EPA/625/8-90/017
Environmental Protection Research Information March 1990
Agency Cincinnati, OH 45268

Technology Transfer

Summary Report

- Optimizing Water
Treatment Plant
Performance with the
Composite Correction

Program







EPA/625/8-90/017
March 1990

Summary Report

Optimizing Water Treatment Plant
Performance with the
Composite Correction Program

U.S. Environmental Protection Agency
Office of Research and Development

Center for Environmental Research Informatibn
Cincinnati, OH 45268




Notice

This document has been reviewed in accordance with the U.S. Environmental Protection !
Agency’s peer and administrative review policies and approved for publication. Mention of trade f
[...]
to spend approximately $1 million to construct
sedimentation basin facilities and related
improvements. They felt the major capital
improvements were necessary to ensure that the
plant could achieve compliance with the
forthcoming SWTR turbidity requirements. After the
CCP was conducted, however, construction of the
improvements was delayed until such time that
water demands required that the plant operate at
higher rates. As a result of the CCP, plant staff
developed increased confidence that, by
implementing process controls, the plant could

produce excellent water quality despite high raw
water turbidities. The CCP aiso revealed that
accurate coagulant doses could be selected by
using the jar test/ffilter paper procedure.

® At Plant 1, the CCP dramatically improved plant
performance. Turbidity removal in the reactor
clarifiers was improved and stabilized, and chemical
requirements were minimized. The improvement
resulted from a combination of process control and
monitoring, as well as several major process
adjustments.

To achieve the desired results, CCPs should be
implemented over a period of at least 6 months, since
time is necessary to implement process control
programs, purchase equipment, provide training, and
document stable finished water quality for variable raw
water conditions. The case studies demonstrated that
process control programs improved the performance
of individual unit processes at the two plants, thereby
leading to improved finished water quality.

Overall Factors Limiting Performance

A CPE team evaluated 65 performance-limiting factors
at each of the 13 plants; the top 10 performance-
limiting factors are presented in Table 3-2. It is
important to remember that no_one factor was
responsible for limiting plant performance, but rather a
uniqgue combination of factors contributed to

performance problems.

Table 3-2. Top Ranking Performance-Limiting Factors
ldentified at 13 Facilities
Rank Factor No. Plants Category
1 Operator Application of 13 Operations
Concepts and Testing to
Process Control
2 Process Control Testing 11 Operations
3 Pracess Controllability/ 13 Design
Flexibility
4  Disinfection 9 Design
5 Sedimentation 10 Design
6  Staff Number 7 Administration
7 Filtration 7 Design
8 Policies 7 - Administration
9 Flocculation 6 Design
10 Maintenance 7 Maintenance

® The highest ranking performance limiting factors fell

in_the operations category, and were related to the

inability of plant staff to respond to water quality
changes with appropriate chemicals in appropriate
doses. In addition, plant staff frequently made
improper operating decisions because they lacked
understanding of unit processes and -associated
controls. Compounding these problems was a lack




of process control testing programs at all but two of
the plants. :

Design factors represented 5 of the performance
limiting_factors in_the top 10 list. Process
controllability and flexibility was the highest ranked
design limitation. It was cited most frequently
because of limitations in type and location of
chemical feed options, and in control aspects such
as filter- regulating valves or plant flow control
valves. The CPE team noted that minor
modifications could address these performance
limiting factors at the facilities.

Disinfection facilities were identified as a
performance limiting factor at 9 plants because of
inadequate detention time in clearwells or
transmission lines. The SWTR will require a plant to
provide a certain CT value, which is obtained by
multiplying the disinfectant concentration by the
actual contact time. Most of the plants relied on
unbaffled clearwells to provide most of the required
detention time. These clearwells were projected to
provide inadequate CT because of expected severe
short circuiting. However, modifications to the
clearwells, such as installing baffles, may allow
these plants to meet the CT requirements of the
SWTR. Findings of disinfection inadequacy were
based on the CPE team’s estimates of the
allowable contact time at each plant. No thorough
hydraulic analyses, as required by the SWTR,
could be conducted within the scope of this project.
The identification of disinfection inadequacy was
tentative and is meant as a signal that current
operation might not be adequate to meet the
disinfection requirements to be established by each
State.

Sedimentation basin _design was _identified as a

performance-limiting factor at 10 plants. The impact
was periodic and seasonal during high turbidity or
high- demand episodes. The CPE team projected
that improved operation could minimize the impact
that the marginal basins had on plant performance
(for example, longer run times at lower flow rates or
improved coagulation control).

13

® Filters presented problems at 7 of the facilities. The

CPE team identified this factor because of air
binding (2 plants), backwash limitations (2 plants),
and possible filter underdrain or support gravel!
problems (three plants). The team felt that the air|.
binding and backwash limitations could be:
minimized or overcome by improved operational : -
practices, and that the underdrain or support gravel
damage could have been avoided if the operations
personnel had better understood the filtration
process. This damage appeared to be caused by
introduction of air or by excessive instantaneous
hydraulic load at the beginning of a backwash.

Flocculation capability was_identified as
performance limiting_at 6 plants because of limited
basin volume and lack of staging. The CPE team
concluded that improved operations could minimize
the .impact of this factor (for example, lowering
hydraulic loadings, installing baffles, modifying
coagulants). -

Administrative factors (including staff number and
administrative policies) also were included in the
top 10 list. An inadeguate number of staff to
properly run the faciliies was noted at 7 plants.
This deficiency was critical considering the need to
add a process control program and associated
responsibilities at these plants. Frequently,
administrators ‘were unaware of operating
requirements, or had set water rates too low to
maintain adequate treatment or establish a self-
sustaining  utility. Few administrative personnel
understood the severity of short-term excursions
from high quality treated water.

Maintenance factors were identified as impacting 7
of the plants. Operators who lacked understanding
of process operations abandoned many of the
automatic and/or manual control systems at the
plants. The CPE team identified several facilities
where maintenance activities were completely
neglected, sometimes due to administrative
indifference. The team concluded that improved
understanding of operations and maintenance,
coupled with an improved administrative attitude,
could lead to improved plant performance.







SECTION 4
CASE HISTORIES

The following case histories provide a detailed summary of the results from each of the 13 CPEs on which
this report is based. Each case history consists of a facility description, results of the Major Unit Process
Evaluation and Performance Assessment, and a discussion of the factors found limiting the plant’s
performance. The applicability of a CCP is also discussed for each plant as are the results of the CCPs
completed at two plants. These CPEs were completed as part of the project to develop and formalize these
procedures for water treatment plants. Some aspects of the procedures were refined as more CPEs were
completed. As the procedures evolved through these refinements, some of the ways in which the results are

presented have changed. Some inconsistencies between the

histories, therefore, may be observed.

Plant 1

Facility Description

Constructed in 1974, Plant 1 is owned and operated
by the city and serves approximately 10,000 persons,
with no significant industrial water users. It consists of
a pre-sedimentation basin followed by conventional
treatment and is used as a softening facility during
winter months. Average daily flow for a 12- month
period was 66 L/s (1.5 mgd), with an average daily
flow during the peak month of 131 L/s (3 mgd). The
plant includes the following unit processes (see Figure
4-1):

¢ Three constant-speed, raw water pumps: two 25-
hp, 126-L/s (2,000-gpm) and one 15-hp, 91-L/s

8.7 million-L (2.3 mil-gal) earthen pre-sedimentation
basin

Three 15-hp, 113-L/s (1,800-gpm) constant-speed,
low-service pumps

Chemical addition (alum, lime, and Dycafloc 587-C)

Two 17.7-m x 17.7-m (58-ft x 58-ft). upflow
clarifiers, 6.4 m (21 ft) and 6.0 m (19.8 ft) deep

Recarbonation with liquid carbon dioxide
Four 7.6-m x 7.8-m (25-ft x 25-ft) dual media filters
1.1 million-L (300,000-gal) clearwell

Disinfection

15

presentation of the results of the different case

Fluoridation (sodium silica fiuoride)
Sludge removal and thickening

® Sludge drying beds

Three high-service pumps: 100, 113, and 157 L/s
(1,600, 1,800 and 2,500 gpm)

The three raw water pumps transfer water from the
nearby river through a 61-cm (24-in) line to the pre-
sedimentation basin. The three low-service pumps lift
the water from the pre-sedimentation basin
approximately 18 cm (7 in), so that it can flow by
gravity through the plant’s unit processes.

Powdered activated carbon is added to the water in
the pre-sedimentation basin for taste and odor control
and a cationic polymer is injected following the raw
water pumps. Alum and lime are added in the
flocculation area of the two 22-L/s (500,000-gpd)
solids contact clarifiers.

The clarifiers are square with circular sludge removal
mechanisms. Prior to the clarifiers, water from a 14-
L/s (220- gpm) "soda well" is pumped into the raw
water stream. Hydraulic conditions cause an uneven
split of this softer water between the two clarifiers.

Water flows through the clarifiers to a recarbonation
basin, where the pH is lowered, and onto four dual
media filters. From the filters, the finished water flows
into the clearwell. Chiorine and fluoride are added to
the water as it enters the clearwell. The three high-
service pumps deliver finished water to the distribution
system. ‘




sos | __ s | mp oL
Lo Y3y ﬁ , S
oL
—O—%—| dt |« llllm_ ysemyoeg _ spog SwAx(g
Tlomea]) ﬁ |
t CN—_—
i / O PN
weg | o I
\ EE5 LTV i ., X JATEA
ysemsoeq I
N I A R A Loy ———dumg
Bl | 1 “ \ e oo PO -
i \ H
[umIofY) _ _ ,
X 1 \ ———————— moyy 93pnis
ﬂm _
. , t + > 1 T T T peag [ealuY)
lllllllllllllllll d \ \
@ ﬁ e | / — — —1eg MO[] NBWANY
d ! ‘ e J MO[] [EULION
apuonyy ._m U, _ ,, ed o]
! I } 1 Mm.M
| uiseg ] 1 1
@ UuonERUOqIedIY | 0 \
oprxoiq \d /— - —F — - — , ©
uogre) | _ y , e
! _ | 3
1 i
i
1
I \ d
uiseq uiseq 3
\. 1083U0)) Mow%%w } ﬁ
£
g ] 1
..W O _ 3¢ —a d€ — ]
e . UIseg] vopTIUALAPaSal
a _ nop fonuo)y 1
g Y . . ds
g : B _ \\
p L]
= : Jo3e[S U] | e ———
ﬁnu
i B,Ebom@ uoqred m our] ssedAg toAry
3
(3
5
K2
i




Major Unit Process Evaluation

Figure 4-2 illustrates the assessed capacity and
projected performance of each of the plant’s major
unit processes in a performance potential graph. The
vertical broken lines indicate the annual average flow
of 70 L/s (1.6 mgd), the peak monthly flow of 131 L/s
(3 mgd), and the design capacity of 307 L/s (7 mgd).

As Figure 4-2 shows, the raw water pumps, low-
service pumps, filters, and high- service pumps are
rated at the 307-L/s (7-mgd) plant design flow.
Potential capacities of the pre-sedimentation basin
and the clarifiers are rated at less than design.

The pre-sedimentation basin was derated because of
short circuiting through the basin and no capability to
add coagulant aids. Also, return of backwash water to
the effluent end of the basin results in excessive
turbidity levels in the raw water. The basin was rated
above the peak monthly flow of the plant.

The clarifier/flocculator was rated at 136 L/s (3.1 mgd)
with one unit in service and 272 L/s (6.2 mgd) with
both in service. The corner sweeps on the sludge
mechanisms have failed allowing excessive amounts
of sludge to build up in the basin corners. Sloughing
of the sludge coupled with inconsistent weir elevations
has resulted in periodic solids loss. The clari-
flocculators were derated because of these
conditions.

Performance Assessment

Plant 1 is currently required to produce finished water
with turbidity levels less than 1.0 NTU and with free
chiorine at levels that will ensure less than 0.2 mg/L at
all points in the distribution system. Fluoride is added
to achieve a 0.9-1.1 mg/L residual in the .finished
water. A comparison of plant monitoring data with
state requirements indicated the plant was operating
in compliance with applicable regulations. A review of
operating records, however, indicated numerous
excursions of filter effluent turbidities above
acceptable levels.

The SWTR will require plants to demonstrate by
regular turbidity monitoring or constant recording
turbidimeters, turbidity at less than 0.5 NTU greater
than 95 percent of the time. Additionally, theoretical 3-

log removal and/or inactivation of Giardia cysts and 4--

log removal and/or inactivation of enteric viruses must
be demonstrated.

Performance-Limiting Factors

The factors identified as having a major effect on
performance on a long-term repetitive basis are
summarized below in order of priority.

1. Operator Application of Concepts and Testing to
Process Control - Operation: Operation of the

plant is maintenance rather than process control
driven. Priorities need to be established that allow

17

process control- to be integrated into the daily
routine of the plant staff. This involves collecting
additional process control data and interpreting
the data to direct process control that optimizes
plant performance.

Process Control Testing - Operation: The lack of
process control testing has resulted in incomplete
data being collected to determine the level of
plant performance. In addition, it is probably
masking periods of production of poor quality
finished water. ltems of particular concern are lack
of turbidity testing of raw water and water from the
clarifiers, and continuous monitoring of individual
filter effluent. Plant data indicate that filter effluent
"spikes" were occurring, but it was not possible to
determine their severity or duration.

Process Automation - Design: There is a need for
continuous monitoring and recording turbidimeters
on the raw water, each filter, and the clearwell.

The factors identified as having either a minimal effect
on a long-term repetitive basis or a major effect on a
periodic basis were prioritized and:are summarized
below.

1. Process Flexibility - Design: More flexibility is
necessary in types of chemicals added and points
of chemical addition. At the time of the evaluation,
alum and lime were added to the flocculation
portion of the clarifier and polymer was added
after the low-service pumps. There was no
process available to feed a filter aid or flocculent
aid. Flexibility to move the alum feed to a point
with greater mixing could reduce the alum feed
rate and may also allow the flocculator speed to
be reduced to better optimize flocculation. The
ability to add a filter aid would improve filter
performance.

Lack of Standby Units - Design: There is no
standby backwash pump. If the existing pump
fails, the plant is out of operation until it can be-
repaired or replaced.

Preliminary Treatment - Design: Obvious problems
exist with the pre-sedimentation basin, including
no chemical feed (except carbon) to the basin,
short circuiting,, backwash water fouling of the
intake area of the low-service pumps, and
difficulty cleaning the pre-sedimentation basin.

Staff Number - Administration: The current major
emphasis is on maintenance; more time must be

. spent on process control to improve performance.
In addition, the superintendent is working extra
shifts to keep the plant operating. At least two
additional plant operators are necessary for both
operations and maintenance activities to be
adequately addressed.




Figure 4-2, Plant 1 performance potential graph.
[...]
turbidity levels during portions of the year and chlorinator, mixing, proportional feed capability,
fluctuations during high demand periods have contact time, and automatic switchover could
degraded effluent quality. Pre-sedimentation would result in inadequate disinfection
minimize turbidity fluctuations and result in a more basis.
consistent raw water quality. Continuing
operations without a pre-sedimentation basin may 6. Process Automation - Design:
require reducing plant flow rates during high turbidimeters with recorders on each filter effluent
turbidity periods. would be beneficial to monitor water quality.
Without such continuous monitoring, an operator
Sedimentation - Design: Surface overflow rates at would have to take frequent measurements (i.e.,
flows above 66 L/s (1.5 mgd) may not allow hourly) to monitor plant performance.
adequate settling of the sludge. Poor settling can
cause excessive solids loading to the filters and 7. Chemical Feed - Design: The carbon feeder
subsequently degrade fiiter efficiency. Uneven should be returned to service to replace manual
overflow weirs also cause poor distribution of addition. The capability to add two polymers would
water within the sedimentation basin, further be desirable, with additional flexibility in chemical
impairing settling. Manual sludge removal twice a feed points. A backup alum feeder is also needed.
year may be inadequate to prevent solids .
" carryover from the sedimentation basins. This 8. Flocculation Basins - Design: The single-stage
practice is also operator intensive. ' flocculation basin makes control of proper floc
: formation difficult. The retention time is adequate
Hydraulic Loading - Design: Fluctuations in plant and minor modifications may allow two-stage
flows due to cycling of constant-speed, raw water operation with variable energy input in each stage.
pumps during high demand periods require
additional operator attention to maintain finished 9. Process Controllability - Design: Chemical feeders

should be flow paced or manually adjusted to




complement and control raw water quality
changes.

10. Standby Units - Design: No standby units are
available for critical process components,
including backwash pump, alum feeder, and
chlorinator.

11. Working Conditions - Administration: Conditions at
the water plant discourage staff from spending
time at the plant and encourage neglect. Provision
of a comfortable climate controlled working area
would improve operator morale.

In addition to the above major factors limiting
performance, other factors were noted during the
evaluation as having a minor effect. Action taken to
address these factors may not noticeably improve
plant performance, but may improve efficiency in plant
operation:

® Preliminary treatment: Grit in the raw water wet well
and the lack of screens on the intake piping
produce operational problems because of silt and
debris accumulation.

® Flow proportioning to units: Raw water flow to the
sedimentation basins was not evenly proportioned.
Operators can control the distribution of flow to the
units by frequently adjusting valves located in the
sedimentation basin influent piping.

28

Projected Impact of a CCP

Results of the CPE indicate performance to be
severely limited by a number of administrative, design,
maintenance, and operations factors. Every major unit
process was identified as a performance-limiting
factor. The evaluation team reached a consensus that
significant improvements in water quality could likely
be achieved with a CCP, but that major capital
expenditures may also be required for the plant to
meet the proposed finished water quality criteria.

Many of the unit process limitations described in the
performance potential graph could be eliminated if the
plant were to be operated at a lower capacity than the
present summer water demand, which appears
excessive. Water conservation measures and lowered
water demands together with a CCP were
recommended.




Plant 3

Facility Descrlptlon

Plant :3 is owned and operated by the cnty
Constructed in 1950 and expanded and upgraded in
1975 and 1976, it currently serves approximately
5,000 people with no significant industrial water users.
The plant uses a conventional treatment process

consisting- of flash mix, flocculation, sedlmentatlon'

and filtration.

Plant records for a-12-month period indicate that the
average amount of water treated daily was 41 L/s
{(0.94 mgd), with a minimum of 22 L/s (0.5 mgd) and a
maximum of 114 L/s (2.6 mgd). These daily flows
were pumped through the plant in less than 24 hr and
therefore do not indicate the operational capacity of
the plant. It is typically operated at three standard
rates - 69, 101, or 202 L/s (1,100, 1,600, or 3,200
gpm) - for less than 24 hr. Plant 3 includes the
following unit processes (see Figure 4-13):

® Three vertical turbine raw water pumps: two 25-hp,
110-L/s (1,750-gpm) and one 15-hp, 63-L/s (1,000-
gpm)

Chemical addition (alum and polymer) with an in-
line mixer

302,800-L (80,000-gal) flocculation basin with a
variable speed vertical mixing unit

Two sedimentation basins (each 4.1 m x 18.3 m,
3.7-m deep [13.5 ft x 60 ft, 12-ft deep])

Three mixed media rapid sand filters with Leopold
underdrains

Gas chlorination system
246,000-L. (65,000-gal) clearwell

Four vertical turbine finished-water pumps: two
200-hp, 94-L/s (1,500-gpm), one 100-hp, 38-L/s
(600-gpm), and one 50-hp, 22-L/s (350 gpm)

Raw water flows by gravity through three 46-cm (18-
in) diameter perforated pipes located beneath the
source creek into a raw water wet well. The three raw
water pumps deliver water from the wet well to the
flocculation basin.

Alum and polymer are added to the flow prior to the
flash mix. The plant’s in-line mechanical flash mixer
was not in use at the time of the site visit because of
maintenance problems; therefore, the only chemical
mixing was caused by turbulence in the line at nearby
elbows.

After chemical addition, the water flows into the
single-stage flocculation basin with a variable speed

29

vertical mixing unit that supplies up to a G value of 70
sec-1. Following flocculation, the water flows by
gravity into two parallel sedimentation basins equipped
with tube settlers. During the evaluation, the flow was
not evenly split between the two sedimentation basins.

Following sedimentation, the water flows to three
mixed media filters with Leopold underdrains. The
filters appeared to be in good condition, but some
chemical residue had accumulated on the anthracite.
These filters are typically washed at about 189 L/s
(3,800 gpm), which corresponds to 972 m3/m2/d (16.6
gpm/sq ft). Washing typically occurs at‘the end of the
day so that the fliters start clean the following
mornmg :

The filtered water is dlsmfected with " chlorine; then
flows into the clearwell, where the -four- hlgh servnce
pumps are available.

Sludge from the sedimentation basins and backwash
water from the filters are directed to two earthen
sludge settling ponds. At the time .of ‘the evaluation,
the plant was discharging overflow from the ponds to
the creek without a National - Pollutant Dlscharge
Elimination System (NPDES) permlt

Major Unit Process Evaluatlon

The performance potential graph is shown in Figure 4-
14. As Figure 4-14 shows, the potential capacities of
the raw water pumps, high-service pumps, and filters
were rated at the 219-L/s (5-mgd) plant design flow.
The flocculation basin, sedimentation basins, and the
disinfection system were rated at less than plant
design flow. The single-stage flocculation basin was
derated because control of floc formation is more
difficult with a single-stage than with a multiple-stage
flocculation system. The sedimentation basins are
limited by a high surface overflow rate, which can
allow solids to be carried over to the filters. The
disinfection system was not considered adequate at
flow rates above 166 L/s (3.8 mgd), because the
clearwell and transmission lines provide inadequate
detention times at these rates.

The sludge settling ponds were not rated but were
determined inadequate at current flows, unless the
plant obtains an NPDES permit to allow discharge to
the creek. Without operational changes such as more
frequent cleaning of the ponds, the effluent quality in
the ponds may not meet typical permit requirements
(i.e., 30 mg/l. total suspended solids and 1.0 mg/L
total dissolved aluminum).

Figure 4-14 indicates that the plant should be
operated at less than 101 L/s (2.3 mgd), if possible.
Short periods of increased flow may be possible
without adversely affecting finished water quality;
however, filter run times will probably be reduced
because of excessive solids loading. The plant may
be operated more hours at the 101 L/s (1,600 gpm)




Figure 4-13. Process flow diagram of Plant 3.

3-18" Dia.
Perforated
Pipes
Gravit,
Fl?\z] Y Raw Water

Wet Well

3 Raw Water Pumps

Polymer

Alum

Flash Mix Unit (Not in Service)

Tube Settlers
Flocculator

Sludge

N

Backwash Water

3 Mixed Media Filters

Clearwell

—

4 High Service Pumps




Figure 4-14. Plant 3 performance potential graph.

. Flow, mad
Unit Process ’ > 3 4 5
Raw-water Pumps!
Flash Mix2
Flocculation3
Detention time, min 115 58 l
Sedimentation4 : :
SOR, gpd/sq ft 926 1852 |
Filtration5 :
HLR, gpm/sq it i 2 3 4 g
Disinfections :
Contact time, min 72 36 71
High-service Pumps
Sludge Settling Ponds Not Rated - Inadequate at present flow
Current Annual Present Daily? Design
Avg. Flow Max, Flow Flow

1 Peak flow that plant can treat at worst water quality.
2 Qut of service.

" 3 Based on detention time of 45 min and single stage.
4 Based on 2,000 gpd/sq ft.
5 Based on 5 gpm/sq ft.

6 Based on allowing 2 min of contact time in clwarwell and 18 min of contact time in 2,500 ft Of 18-in transmissin line.

7 Not based on 24 hr/day, so actual flows are higher

rate to overcome the limitation of the
flocculation/sedimentation basins. Also, when raw
water turbidities are low the plant may be operated in
a direct filtration mode, which eliminates the need for
sedimentation.

Performance Assessment

The city is currently required to produce finished
water with turbidity levels less than 1.0 NTU on a
monthly average and with free chlorine at levels that
will ensure a chlorine residual in excess of 0.2 mg/L at
all points in the distribution system. A review of
monitoring data indicated that the plant was operating
in compliance with the applicable regulations.

In the SWTR, the minimum requirements for finished
water turbidity are much more stringent. Plants need
to produce finished water with a turbidity less than 0.5

31

NTU more than 95 percent of the time, as measured
by regular daily monitoring or constant recording
turbidimeters. Additionally, the plant needs to
demonstrate theoretical 3-log removal and/or
inactivation of Giardia cysts and 4-log removal and/or
inactivation of enteric viruses. In order to meet these
regulations, surface water treatment plants need to
optimize process controls to minimize or eliminate
"spikes" of turbidity in the finished water at critical
times, such as immediately after backwash.

Performance-Limiting Factors

The following factor was identified as having a major
effect on performance on a long-term repetitive basis.
1. Sludge Treatment - Unit Design Adequacy: The
sludge holding ponds are currently discharging to
the creek, but the plant has no permit to allow this




discharge. A letter from the Permits Section of the
Water Quality Bureau states that the plant must
apply for a permit, which will require certain
effluent limitations. Permit limitations may require
major madifications to the plant. Failure to obtain a
permit and to meet permit limitations could result
in sizeable fines being levied against the town.

Factors identified as having either a minimal effect on
a routine basis, or a major effect on a periodic basis
were prioritized and are summarized below.

1.

3‘

Sedimentation - Unit Design Adequacy: The
surface overflow rate and weirs limit the
performance of the sedimentation basin. If the
plant were operated at a rate in excess of 101 L/s
(2.3 mgd), the resulting high surface overflow rate
would not allow for adequate settling. Excessive
solids would be carried over to the filters, thereby
degrading filtration performance.

Flocculation - Unit Design Adequacy: The single-
stage flocculation basin makes control of proper
floc formation difficult. Controlling plant flows at
rates below 101 L/s (1,600 gpm) may allow
additional detention time to compensate for the
lack of a multiple-stage unit.

Lack of Standby Units - Unit Design Adequacy:
There are no standby units for adding chlorine or

alum. Failure of either of these chemical feeders
would result in unacceptable finished water
quality, which may require the plant to shut down.
In addition, there is no spare backwash pump,
although, in an emergency, the distribution system
could provide limited backwash.

Application of Concepts and Testing to_Process
Control - Operation: The plant performance could
be improved during periods of variable raw water
quality by application of a thorough process
control program. For example, more frequent jar
testing would provide data on which to base
chemical feed points. By monitoring turbidity from
the sedimentation basins several times each day,
chemical doses could be adjusted to optimize
sedimentation basin performance.

It would also be good practice to monitor the
turbidity of water from each of the filters. At the
present time, a daily turbidity value is being
recorded for water from the clearwell. This
measurement may mask higher turbidities coming
out of the filters. Significant breakthrough may be
occurring that would not be detected by the
present monitoring practice. With continuous
monitoring and recording of the turbidity of each
filter effluent, the increase in turbidity following
backwash could be observed along with the length
of time the elevated turbidity occurs. This would

32

indicate whether or not chemical addition has
been optimized. ‘

The use of the flash mix unit, especially during the
times of the year when direct filtration can be
utilized, would probably reduce chemical usage.
Also, additional experimentation with polymer
products couid result in the selection of more
effective coagulant/flocculent aids.

Policies - Administration: Administrative policy
limits the frequency with which the raw water
intake can be backwashed. As a result, the intake
pipes can accumulate a significant amount of silt
before backwashing, thus reducing the plant’s
intake capability. More frequent backwashing
would eliminate these periodic limitations in raw
water supply.

Chemical Feed Facilities - Unit Design Adequacy:
Inability to feed a filter aid and/or flocculant aid
could result in poor plant performance during
periods of variable raw water quality.

Alternate Power - Unit Design Adequacy: There is
no standby power capability at the plant.
Therefore, water would not be supplied to the
distribution system during a power outage.

Hydraulic - Unit Design Adequacy: Low stream
flows and upstream water use have resulted in
periods when no raw water is available to be
pumped into the plant. Studies are presently
underway to incorporate in-stream or off- stream
storage to alleviate this problem,

In addition to the major factors limiting performance
discussed above, other minor performance-limiting
factors were noted during the evaluation. Action taken
to address these factors may not noticeably improve
plant performance, but may improve efficiency in plant
operation:

The lack of adequate disinfection could be a
problem when operating the plant above 166 L/s
(3.8 mgd) because of the potential for short
circuiting of the clearwell and the limited detention
time provided in the transmission mains.

The lack of automatic continuous turbidity
monitoring and recording on the raw and finished
water from each filter requires the operations staff
to obtain this information manually on a periodic
basis. Not only does this require an additional time
commitment from the operators, but periodic
information is not as effective as a continuous
record.

The pay of the chief operator/superintendent is
approximately the same as the shift operators.

|
|
|
|
|
l
|
|
|




This pay differential does not recognize the chief
operator’s additional responsibility.

It is very difficult to sample the sludge discharge
lines from the sedimentation basins.

Additional process contro! testing should be done
to provide more of a basis for process control
decisions. Examples of further testing would
include more frequent analysis of raw water
turbidity and alkalinity, along with measurements
of turbidities of the water leaving each
sedimentation basin and filter.

33

Projected Impact of a CCP ,

Results of the CPE indicated that plant performance,
based on daily measurements of turbidity from the
clearwell and a filter turbidity profile conducted during
the evaluation, was in compliance with applicable
drinking water regulations. The plant monitoring data
also showed very consistent plant performance for the
12-month period evaluated. As a result, a CCP was
not recommended at Plant 3. ,




Plant 4

Facility Description

Plant 4 is owned and operated by the county water
and sewer district. It was constructed in 1970 and
serves approximately 81 connections, including the
school. It is a packaged, conventional plant and its
processes include pre-sedimentation, flocculation,
sedimentation, and filtration.

A stream fed largely by return flows from the local
irrigation district, supplies the plant. Historically, the
creek flowed only intermittently, but the importation of
irrigation water with subsequent water losses to creek
drainage have significantly increased stream flows.
These artificially increased stream flows, coupled with
naturally erosive soils, have caused a severe
sedimentation and turbidity problem in the creek.

Plant flow records indicate an average daily water
production of 0.4 L/s (10,000 gpd) in the winter and
2.6 L/s (60,000 gpd) in the summer. Flow records,
obtained from the plant effluent meter, do not include
water used for filter backwash.

The CPE did not determine the accuracy of the
effluent flow meter, but the inconsistency of readings
taken over the day indicated a problem exists. The
influent flow rate is measured by a rectangular weir
located just prior to the flocculation basin.

At the time of the site visit, the influent flow rate was
3.8 Lfs (60 gpm). The plant operates’ at this rate for
various hours per day depending on demand. Plant 4
(see Figure 4-15) includes the following unit
processes:

® Manually-operated, 2-hp centrifugal raw water pump

® 22.7 million-L (6 mil gal) earthen pre-sedimentation
basin

® 1.5-hp, 3.8-l/s (60-gpm) turbine-type settled water
pump

® Chemical addition of alum and polymer without
flash mixing; both alum and polymer are mixed in
batches in 189-L and 114-L (50-gal and 30-gal)
tanks, respectively

¢ 1.2.m x 1.2-m (3.8-ft x 4-ft), 2,290-L (605-gal)
flocculation chamber with a constant-speed, vertical
paddle wheel

® 0.8-m x 1.6-m (3-ft x 5.4-ft), 2,290-L (605-gal)
sedimentation chamber with 6-degree tube settlers

® 0.9-m x 1.2-m (3.1-ft x 4.1-ft) mixed media filter
with perforated pipe underdrain system

34

® 1.5-hp, 3.8-L/s (60-gpm)fitered water pump (to
clearwell)

® 5-hp, 14-L/s (220-gpm) centrifugal backwash pump

e Chlorination system consisting of a calcium
hypochlorinator; solutions are made as needed in
189-L (50-gal) batches

® 45,420-L (12,000-gal) clearwell

® Two high-service centrifugal pumps: one 7.5-hp, 5-
L/s (80-gpm), and one 3-hp, capacity unknown,
backup

Raw water is pumped through a 10-cm (4-in) line from
the creek to the pre- sedimentation basin. The 1.5-hp
turbine pump delivers water from the pre-
sedimentation basin through a 5-cm (2-in) line to the
plant. This pump is started automatically by a float
control in the clearwell and the flow rate is regulated
by a float-controlled valve in the chemical mix
[...]
system, is often not a good indication of
bacteriological quality. In fact, previous state
particulate tests revealed that the filter was not
removing a significant number of particles from the
raw water. The operating data revealed that only
about 50 percent of the raw water turbidity was being
removed. Plant data taken during periods of no
chemical feed and some chemical feed indicated little
difference between raw and treated water turbidity
between the two.

During the CPE, a special study was conducted to
determine the effect of backwashing the filter on
treated water quality. The filter was backwashed and
samples were collected as near as possible to the
filter cell being washed and at the filter effluent weir.
Figures 4-43 and 4-44 present the results of the
study. As shown, at both sample points effluent
turbidity increased significantly (to 5 and 7 NTU)
during backwash and remained above the 0.5 NTU




Figure 4-43. Turbidity protfile during and after backwash at filter effluent weir - Plant 9.

i
Turbidity, NTU Completed 1st Pass i
5 : Completed Wash §
!
T
é
i
)
S r :
2 B 3
1 b

| S A i_____i_Future Turbidity Standard __ """ . -

L N I | L | J

0 10 20 30 40 50 60

Minutes

Figure 4-44. Turbidity profile during and after backwash at cell effluent - Plant 9.

Turbidity, NTU .
8 ~ Completed 1st Pass !
7 =
6 - :
Completed Wash:
5 —
4 -
3 -
2 oves
1 -
9 Future Turbidity Standard
0 I | | | ] ]
] 4 8 12 16 20 24

Minutes

70

i A




limit for over 60 minutes. The study results indicate
that a significant amount of the material removed by
the filter was allowed to pass through the filter into the
treated water reservoir. The significant increase in
turbidity is especially indicative of poor performance,
since the raw water turbidity was only about 0.6 NTU
during the special study.

The special study results, State microscopic
evaluations, and plant daily records indicate that the
plant is not effectively removing particles found in the
raw water. Should a significant number of parasitic
organisms such as Giardia cysts or Cryptosporidium
oocysts occur in the raw water (for example, as a
result of cattle feeding on the grass above the
infiltration system), they would likely enter the plant
and pass through the filter. Since some cysts are
resistant to disinfection by chlorine, they could pose a
significant health hazard to the community.

Performance-Limiting Factors

The factors identified as having a major effect on
performance on a long-term repetitive basis were
prioritized and are summarized below:

1. Water Treatment Understanding - Operations: The
plant superintendent/utilities director is a very
motivated operator; however, he has not received
any formal training in water treatment practices.
This is compounded by the complexity of
operating a direct filtration plant treating cold, low
alkalinity, low turbidity water. Lack of water
treatment understanding was identified as the top
ranking factor because it has led to poor operating
decisions, such as little or no change in chemical
feed rates, filter backwashing based on headloss
rather than filtered water quality, and bypass of
untreated raw water to the treated water storage
reservoir. Operation of the plant will require a
process control program and an understanding of
coagulation chemistry including chemical feed
calculations.

Process Control Testing - Operations: There was
no process control program in place at the plant.
Operation of a surface water plant requires that
testing be conducted and results recorded in a
systematic manner so that data is available to
make process control decisions. Control of the
direct filtration plant will require daily monitoring of
influent turbidity, continuous monitoring of filter
effluent turbidity, and jar testing to select
appropriate coagulant aids and to determine
optimum chemical doses.

Process Automation - Design: The plant is not
equipped with a continuous reading and recording
turbidimeter, which is necessary to adequately
monitor plant performance since the staffing levels
do not allow turbidity tests to be conducted more
than once each day. A continuous reading
turbidimeter would allow filter performance to be

71

monitored following a backwash so that chemical
feed could be optimized to reduce the increase in
turbidity (turbidity spike) that occurs after a
backwash.

Disinfection - Design: A detention time of 2 hr is
needed to ensure effective disinfection of the
treated water prior to the first user. The new
regulations that will be promulgated as a result of
the SWTR and/or current state criteria may
necessitate capital improvements before the water
system has adequate disinfection capability. An
example of a capital improvement would be the
installation of baffle walls in the clearwell to keep
the water in the basin longer for disinfection rather
than taking a direct route through the basin from
the influent to the effluent pipe. This factor was
asterisked because the final rule will not be
effective until June 29, 1993, following
development of State criteria in 1990.

Filiration - Design: The filter is presently being
operated at too high a rate to expect adequate
performance on a continuous basis. In addition,
warping of the filter section dividers and the
potential inability of the travelling backwash
mechanism to properly wash the filter could
impact filter performance. This factor was
asterisked because it may be possible for the
plant to operate at a flow rate consistent with its
capability, if water use is reduced to normal
levels. Under this condition, the filter dividers and
backwash may prove not to significantly impact
performance.

Factors identified as having either a minimal effect on
a routine basis, or a major effect on a periodic basis
are summarized below in order of priority.

1. Process Controllability - Design: The effluent flow
meter does not adequately measure the plant flow
rate because it is located downstream of the
finished water storage reservoir. The flow rate out
of the reservoir is not indicative of the plant flow
rate. Since accurate flow measurement is the
basis for chemical feed calculations and filter
hydraulic loading rates, actual plant flow needs to
be accurately measured.

Laboratory Space and Egquipment - Design: The
plant is not equipped with a jar test apparatus.
Because of the raw water quality characteristics
(low turbidity, alkalinity, and temperature), special
studies with various coagulant and flocculant aids
will likely be required to optimize plant
performance. A jar test .apparatus will be
necessary to conduct the special studies as well
as to optimize plant chemical feeds.

Alarm System - Design: There were no alarm
systems in the plant to warn the operator of




problems, such as chemical feeder shutdown or
raw water quality changes. Since the plant is only
checked once each day for about 1 hr, it is
ossential that alarms be provided to warn the
operator of a change in conditions. If alarms are
not provided, the plant should be staffed any time
it is in operation.

4, Watershed Management - Design: Allowing cattle
to graze on top of the infiltration system provides
an unnecessary public health risk. Cattle are
known carriers of Cryptosporidium, a parasitic
cyst that is extremely resistant to chlorine
disinfection and small enough to easily pass
through a poorly operated filter. A direct filtration
plant provides a limited number of barriers to
pathogenic organisms and limited response time
for the operator to react to a change in raw water

quality.

No factors in the administration or maintenance areas
were identified as impacting performance.

72

Projected Impact of a CCP

Plant 9 produces water that poses a significant health
risk to consumers. Conducting a CCP could result in
an improvement in finished water quality, especially
during and after filter backwashing. However, because
peak water demands exceed the rated capacity of the
filter and disinfection system, the plant would have to
be operated at a lower flow rate. In addition, design
aspects of the filter such as backwashing
effectiveness and uneven filter dividers, could limit
filter performance to the extent that the plant could not
meet regulatory requirements on a continuous basis.
The CCP might discover that limitations in the filtration
system require major capital improvements to ensure
continuous compliance with applicable regulations.




Plant 10

Facility Description

Plant 10 is a conventional water treatment plant
supplied from a nearby river that provides water for
domestic use. The peak operating flow for the plant
was established at 22 L/s (0.5 mgd) based on a
review of flow records for the previous year. The plant
is normally operated for approximately 8 hr/day;
however, on several days the plant is operated for
longer than 8 hr to meet demands of peak water use.
On these days, the treatment processes are still
operated only at the 22-L/s (0.5-mgd) flow rate. Plant
10 consists of the following unit processes, shown
schematically in Figure 4-45:

® Intake structure located on the bank of the river,
consisting of a manhole intake structure and a wet
well from which raw-water pumps deliver the water
to the plant. A bar screen is provided between the
manhole intake structure and the wet well

Three manually operated vertical turbine raw water
pumps; two 22 L/s (350 gpm) and one 16 L/s (250

gpm)

Raw water flow measurement consisting of an 20-
cm (8-in) orifice meter with a chart recorder. Also,
a manual rate-of-flow controller

Volumetric feeder each for alum, lime, and
powdered activated carbon

Two 9.1-m (30-ft) diameter sedimentation basins,
each with a surface area of 66 m2 (707 sq ft) and a
volume of 307,000 L (81,100 gal)

Two 19,300-L (5,100-gal) recarbonation basins

Four 2.6-m x 3.0-m (8.7-ft x 10-ft) filters with 61 cm
(24 in) of sand media

94-L/s (1,500-gpm) backwash pump
Gas chlorination system

Two clearwells: one with a capacity of 567,750 L
(150,000 gal) and the second with a capacity of
56,775-L (15,000-gal)

Two 47-Us (750-gpm) vertical turbine high-service
pumps

Venturi-type flow meter, totalizer, and chart
recorder

Water from the river is pooled behind a low head dam
across the river downstream of the intake structure.
Several pipes extend out into the river from the
manhole intake structure allowing water to be taken
from different locations. The water then flows to the

73

wet well where it is picked up by the raw water
pumps.

Raw water pumps located on top of the wet well move
the raw water from the intake structure to the plant.
Only one of the 22-L/s (350-gpm) pumps is used.
Though the plant was originally designed for 44 L/s
(700 gpm), the plant staff feels that 22 L/s (350 gpm)
is the maximum flow that can be handled because of
limitations with the sedimentation basins. Since the
plant is operated at a constant rate of 22 L/s (350
gpm), variations in water demand are met by varying
the length of time the plant is operated. Raw water
flows entering the plant are measured and recorded. A
manual rate-of-flow controller is available though not
normally used.

Volumetric feeders discharge dry chemicals into tanks
below the feeders, where water is added and mixed to
make a slurry. As the raw water flows to the
sedimentation basins, alum and lime are added as
slurries into the pipe. Chemical feed rates can be
adjusted by varying the amount of chemical added to
the slurry tanks. These adjustments are made based
on observations of floc formation in raw water
samples that have been placed on a magnetic stirring
apparatus after chemical feed. No mechanical or static
flash mixing is provided. Chemical feed rates are not
routinely adjusted.

After chemical addition, raw water flows to the two
sedimentation basins. These units were originally
designed as a type of upflow solids contact clarifier,
eliminating the need for separate flash mix and
flocculation processes, but they are no longer
operated as designed. Flow enters through a 20-cm
(8-in) pipe at the bottom of the unit and strikes a small
baffle redirecting the flow in the basin. Basin effluent
discharges through peripherally mounted submerged
orifice weirs. Each basin originally had a rotating arm
located near the bottom powered by pressurized basin
effluent. Basin effluent was to be withdrawn and
pumped back through nozzles in the arm causing it to
rotate and promote flocculation. The rotating arm has
been removed from one of the units and is not
operational in the second. Sludge is manually
removed from the basins twice a year. The plant
discharges this sludge to the sanitary sewer or back
to the river. ‘

Settled water flows by gravity from the sedimentation
basins to the four sand filters and is controlled by float
valves in the recarbonation basins. These vaives shut
off sedimentation basin effluent flow if the level in the
filters exceeds the maximum. Operators visually
monitor the filter water levels and adjust the flow using
rate-of-flow controllers. Flow meters are available for
each filter, but are not used for filter flow adjustment.

During the CPE, the standard practice for filter
backwashing was to wash two of the filters each day




Plant 10 process flow diagram.

Flgure 4-45.

19)10WMO}

axejuy
—— D 181 M\, meY | ——
sdwng 1218WMO|
801n18S-UBIH — }—
1 flomies|D ¢ llsmues|)
WN|Y ~——
mmacsn_ ysemyoeg Buidwng o
. W ————» 11 MeY
——
auyolyo %
|
larep|mey
A — — LI.V
ysemxoeg
A Y
Jalepm ZJamg | 1o uiseg suiseg uonelBWIPeS
pausiuld q1e08y
|
m | ¢ 1o nl
r .__A sio|d pues +
f piond e _
_ Camm Al
+ useg « JonY 0L
qiedad
A i
€
_ Jalem pemes ‘
: ->— : >
ofpnig pue Jajep uysemyoeg
Jeneg Aepues o, h,<

74




using backwash water from Clearwell 2. Headloss or
turbidity measurements were not typically used to
initiate backwashing. The backwash pump discharges
through a rate-of-flow controller, but there are no
valves that can easily be operated to slowly start and
stop the backwash flow to the filters. The surface of

the sand is manually raked during the backwashing.

The plant discharges backwash water to the sanitary
sewer or to the river. During the CPE, the backwash
water was being discharged to the river.

Water from all four filters is discharged to Clearwell 1,
immediately following injection of chlorine gas into the
pipe. Chlorine doses are controlled to provide a
residual of 2.5-3.0 mg/L. Finished water normally flows
from Clearwell 1 to Clearwell 2; piping is provided to
altow bypassing of Clearwell 1. Clearwell 2 also
serves as the suction pipe for the high-service and
backwash pumps.

Two high-service pumps supply finished water to the
two in-ground storage tanks that feed the village water
distribution system. These pumps are operated
manually based on water levels in the storage
reservoirs.

Major Unit Process Evaluation

The performance potential graph is shown in Figure 4-
46. Flocculation is a key major unit treatment process.
As originally designed, the sedimentation basins were
to provide both flocculation and sedimentation;
however, the flocculation aspect of these units has
been removed or is inoperable. The CPE team doubts
that the units were ever capable of providing
acceptable flocculation even if operated as designed.
As such, the flocculation process was given a peak
instantaneous rated capacity of 0 L/d. This rating
implies that the plant cannot be expected to
consistently produce the desired water quality of less
than 0.5 NTU without adding flocculation process
capabilities.

The sedimentation basins were rated at 12 L/s (0.28
mgd) based on a surface overflow rate of 8.1 m3/m2/d
(200 gpd/sq ft). The surface overflow rate is
significantly lower than that for other types of circular
sedimentation basins with the same depth as Plant
10. The projected peak instantaneous operating
. capacity of the sedimentation basins was lowered
because of the extremely poor inlet conditions. With
the inlet structure located in the bottom of the
sedimentation basins, the influent flow disrupts the
[...]
system mtegnw had been largely ignored. Staff
with expertise in water treatment were performing
numerous other city functions away from the
water plant, and staff with virtually no training in
water treatment were manning the plant for only
portions of the time it was operating. "Muddy*
water was accepted as a way of life. Agreements
to provide water to other communities were
negotiated and perpetuated despite the increased
demand that was placed on a marginally
functioning system. A significant change in past
policies and in emphasis on the water plant will be
necessary to reduce the health risk associated
with current water plant performance.

Maintenance: Years of neglect of all plant
equipment have degraded a potentially well-
equipped plant to essentially a nonfunctional state.
Considerable expenditures will be required to
make this equipment operational and to keep it
maintained.

Water Treatment Understanding - Operation: The
plant staff demonstrated a significant lack of

understanding of even basic concepts of water
treatment, allowing the water to cascade onto the
filter media, starting dirty filters, performing no
process control testing, and essentially providing
no adjustment of chemical feed rates. There was
also a lack of urgency to repair and/or replace
improperly functioning equipment essential to
providing water treatment.

Process Control Testing - Operation: A process
control testing program to optimize unit process
performance did not exist at the plant. Process
control testing is essential for water plants served
by surface sources because of the frequent and
rapid changes in raw water quality. Basic
equipment was available to conduct this testing,
but was not used.




Figure 4-61. Finished water turbidity profile - Plant 12.

™ T T T T Tt T T T T
B
wn
o
ol - -
E
2" N
'g—‘
L0
5 .
L > >
—>
=4 4

Present
Requirement

Future

| Requirement

SEPB8B OCT NOV DEC JANBS FEB MAR APR MRAY JUN JUL AUG SEP OCT

Figure 4-62. Probabllity plot of finished water turbidity - Plant 10.

Turbldity, NTU
1.5

@n } i : L A S . 4 }
o1 1 10 508 1%}

Probability

92

98.89




Figure 4-63. Old plant north filter effluent turbidity profile Figure 4-65. Clearwell turbidity profile after filter backwash -

after backwash - Plant 12. Plant 12.
Turbidity, NTU Turbidity, NTU
40 - 8 —
¢

o L N /\\—\__———'—‘\
20 [ 4 b=

1
10 o~ 2 -

Present Requi?ements
Present Requirements "~ T T T TTTo T oTT oo T me oo oo mmmm oo
_____ i At b i — e ] | | I | | J

0 5 10 15 20 25 30 ] 10 20 30 40 50 60 70

Minutes Minutes

Figure 4-64. New plant north fiiter effluent turbidity profile 6. Filtration - Design* This factor has an asterisk

after backwash - Plant 12. because of the air observed above the filters
o ’ during backwash. Air entering the filters during
Turbidity, NTU backwash may have disturbed the filter media to

the point that it will have to be replaced. The
condition of the filter media was not verified during
the CPE. The filter tanks on the "old" plant are
severely corroded to the point that they could fail
entirely.

129

7. Disinfection - Design* This factor has an asterisk
because it was assessed based on the initial
disinfection requirements of the new regulations.
These requirements may change when final
regulations are developed by the State. On this
basis, however, inadequate contact time is
provided because of a lack of baffling in the two
clearwells and a lack of piping to allow them to
operate in series.

Factors identified as having either a minimal effect on
a routine basis, or a major effect on a periodic basis
are summarized below in order of priority.

1. Staff Number - Administration: Additional staff are
required to provide adequate coverage of the
plant, to perform the necessary process control,
and to complete maintenance functions.

Minutes

2. Staff Qualification - Administration: All of the plant
staff must have high levels of education to make

93




proper operation and maintenance decisions; all
staff should also be certified.

Process Flexibility - Design: The capability is
needed to feed polymers and filter aids at different
locations in the plant to optimize performance.
This will be especially critical if the plant is to
consistently meet a required finished water quality
of 0.5 NTU.

Alarm Systems - Design: The plant experiences
rapid variations in raw water quality and has a
limited number of operations staff present to make
necessary adjustments in response to these
variations (e.g., adjust chemical or chlorine doses,
or correct problems with key process equipment).
On these occasions, process performance could
degrade to a point where it poses a potential
health risk to the city. A turbidity monitoring
system tied to raw and finished water and a
chlorine residual monitoring system could be used
to alert the plant staff to process problems before
finished water quality reached undesirable levels.

Flow Proportioning to Units - Design: Flow
measurement and flow control devices are
needed to accurately split flow to ensure that each
plant receives the proper flow rate. This is
especially critical because the flow to the "old"
plant must be limited to achieve desired
performance.

Flocculation - Design: In the “new" plant, the
flocculator's original horizontal perforated baffles
will have to be replaced and the mechanical
mixers made operational. The flow to the "old"
plant must be limited because of the size of the
flocculation section of the solids contact clarifier.

Sedimentation - Design: The sedimentation
capabilities of the plant are marginal because of
the shallow depth of the solids contact clarifier
and the limited surface area of the sedimentation
sections of the package plants.

94

The amount of bond indebtedness of the city was
considered a minor factor, because it could limit the
ability to properly fund operation and maintenance or
needed repairs to the plant. Practices used for
disposal of plant sludges were not considered
environmentally sound, but had no impact on plant
performance. A lack of simple taps on all of the filters
prevented proper monitoring of filter performance.

Projected Impact of CCP

Data collected during the CPE indicated severe
performance problems. Correcting the identified
factors would appreciably improve the plant’'s
performance and allow it to meset both current and
future regulations. As such, implementation of a CCP
represented a viable option for the plant.




Plant 13

Facility Description

Plant 13 is a conventional water treatment plant that
supplies water to the city for domestic use. lts source
is a nearby river. Based on a review of plant records
for the year, the peak flow was 66 L/s (1.5 mgd). The
plant includes the following unit processes and is
shown schematically in Figure 4-66:

® Raw water intake structure and two vertical turbine
60-hp, 65-L/s (1,040-gpm) pumps

Orifice plate with a totalizer-recorder to measure
raw water flows

Five volumetric chemical feeders: one each for
alum, lime, soda ash, potassium permanganate,
and powdered activated carbon

Mechanical 3-hp flash mixer

Two dual-stage flocculation basins. Each stage is
4.9-m (16-ft) square and 3.7-m (12.2-ft} deep. Each
stage contains a vertical paddle flocculator
operated from a central 1-hp variable speed drive

Two sedimentation basins 11 m (36 ft) long and
6.1 m (20 ft) wide, containing 60° tube settlers 11
m x 4.5 m (36 ft x 14.7 ft) and 3.7-m (12.2-ft) deep.
Each basin has a weir length of 43.9 m (144 ft)

Two mixed media filters 3.4 m x 3.8 m (11 ft x 12.3
ft) fitted with rotary surface wash, and containing 84
cm (33 in) of media

Backwash water and settling basin sludge decant
basin

Four sludge drying beds

Diaphragm metering pump to feed hydrofluosilicic
acid

Vacuum-controlled solution feed pre-/post-

chlorination system fed from 68-kg (150-lb)
cylinders

Two 575,300-L (152,000-gal) clearwells

189-L/s (3,000-gpm) vertical turbine backwash
pump

Two vertical turbine high-service pumps with a
capacity of 66 L/s (1,050 gpm)

6,340-L (1,675-gal) wet well for the backwash and
high-service pumps

Water is taken from the river through any of three
intake pipes located at different depths. The intake

95

pipes supply water to a wet well. Either of two vertical
turbine pumps is used to supply raw water from the
wet well to the plant. The plant is usually operated 17-
20 hr/day. Higher demands are met by operatmg the
plant for longer periods.

An orifice plate measures raw water flow rates just
prior to chemical addition. Flow rates are charted on a
totalizer-recorder located on a panel with the reservoir
level alarm system.

Chlorine is injected prior to lime and alum addition at
concentrations high enough to maintain a 1.5-mg/L
residual on top of the filters - 45 kg (100 Ib)/d. The
rate is changed only when "muddy" waters are
observed at the plant influent.

Alum and lime are added using dry volumetric
feeders. Alum and lime slurries are prepared by
adding dry chemicals to mixing tanks beneath the
feeders and conveyed by gravity to a trough carrying
raw water to the rapid mixer. Volumetric feeders are
also in place to feed potassium permanganate,
powdered activated carbon, and soda ash slurries to
meet seasonal variations in raw water quality.

Alum feed rates are adjusted based on visual
inspection of the floc particles in the flocculation
basins. A jar testing apparatus is in place, but is used
infrequently (10-15 times/yr). The lime feeder is
currently operating at maximum output, and is not
adjusted.

The chemical slurries and raw water enter a 0.9-m
square (3-ft square) and 2.4- m (7.8-ft) deep basin
containing a mechanical flash mixer. The basin has a
hydraulic detention time of 30 seconds. The CPE
team calculated the G value for the mixer to be
adequate at 894 sec-1.

After exiting the rapid mix basin the water splits
hydraulically and flows through a parallel train of
identical flocculation, sedimentation, and filter basins,
prior to entering the two clearwaells.

The coagulation/locculation process is performed in a
dual stage system; each stage is fitted with horizontal
paddles. A pair of variable speed motors, one for each
stage, drives a central shaft which in turn drives the
paddles for each stage of the parallel trains. Each
basin has a detention time of 45 minutes and a peak
G of 77 sec-1.

Flocculation basin effluent is directed to the bottom of
the two pairs of sedimentation basins and flows up
through a set of 60-degree tube settlers. Each of the
two basins has a detention time of 2.1 hr. The basins
have a combined surface overflow rate of 58 m3/m2/d
(1,420 gpd/sq ft). Sludge is manually removed
approximately every 2 months and washed to a
decant basin. Originally, decant from the basin was




Plant 13 process flow diagram.

Figure 4-66.

¢ llamies)) sdwng
8oIneS-UbIH
IO Al_ >
ﬁl'l ¢ a4 L wajsAg
s Usy epog > WUI" uoinquIsiq
0
apuon|4 =
10
dwnd
.% ysemyoeg
_ SUoO = o) b liemeal)
- =
3 L Joyd |- _
-~
L e |
SIoNIg ISl ysemyoeg
EIPON-HNN — 1uEid JO PEBH OF
| pajoAoay weoseq
JBIBM 4 > >
F panes
130 ysemyjoeg > > Hypueq
pue abpris [ 3 uiseg Wwessq [ - Aigjlues
3 spog bukig [ oL
OOOOOOO 0000 OJODO:ODODODODODODOSODODO DODO _|' IY
——lrmrrrrTETTTTTTTYYY]
[00000000000000000000000(
00000000000000000000000
il !
AvenvnuoconunuOOOQ..uOGOOn-Onvnvnvenwnuo.unuOOAuOOGeD.uO...vOnvnvOOcA — C r_
g [29599200020000000020024 SuLOlYD
VUOUOUOUUUCDU0LUOCDOUTTU! —
Po0000O00OO000000000000C) — O<&
[ usy epog
—
i W pdey OV sdwnd
i wnpy Jolep meyY
2909900000000000000GQ00 i awry
QSOQDOOOOGQDOOQO 0G00 —
o oooon, '
sienles aqny 1018112001 o21S-feng

96




recycled to the head of the plant, but the recycle
pump is out of service so the decant is discharged to
the river. Sludge from the decant basin is washed to
the drying beds for ultimate discharge to a sanitary
landfill.

Settled water then enters a pair of mixed media filters
through metal troughs above 12.6 m2 (136 sq ft) of
media. Filter flow rates are conirolled by raw water
pumping rates, which in turn actuate pneumatic
valves, maintaining an approximate loading rate of 222
m3/m2/d (3.8 gpm/sq ft).

Backwash frequency is determined by measuring
headloss across the filters or by observing a rise of
clearwell turbidity. Filter runs are routinely 40-45 hr.
Backwashing routinely consists of 6-7 minutes of
surface wash at a rate of 26 m3/m2/d (0.45 gpm/sq ft).
The media beds are then washed at a rate of 1,055
m3/m2/d (18 gpm/sq ft) for an indiscriminate duration.

The influent troughs are then used to discharge
backwash water to the decant basin. The filters are
capable of filter-to-waste operation, although this is
not commonly practiced.

Chlorine (23 kg [50 Ib]/d), hydrofluosilicic acid (91 L
[24 gal]/d), and, occasionally, soda ash are then
added to filtered water prior to entering the two
clearwells. Each clearwell has a hydraulic detention
time of 4.9 hr. Current piping configurations do not
permit operating the clearwells in series.

Finished water then flows into the wet well which
supplies water for the two high-service pumps, as well
as the backwash pump.

Major Unit Process Evaluation

The performance potential graph is shown in Figure 4-
67. The shortest bar represents the treatment process
limiting the plant’s capacity to achieve the desired
performance of less than 0.5 NTU.

The instantaneous peak operating flow was
established 66 L/s (1,050 gpm). This is based on a
review of flow records for the previous year and the
practice of only operating one of the raw water
pumps. The plant is normally operated approximately
17-20 hr/day. To meet events of peak water use
during the summer, the plant is operated 24 hr/day.
On those days the treatment processes are still
operated at a maximum flow rate of 66 L/s (1,050

gpm).

The flocculation basins were rated at 149 L/s (3.4
mgd) based on a 20-minute hydraulic detention time
and two-stage flocculation with a variable speed input.

Due to the use of tube settlers, the sedimentation
basins were rated at 101 L/s (2.3 mgd) based on a
surface overflow rate of 88 m3/m2/d (1.5 gpm/sq ft).

97

Filtration capacity for the plant was rated at 85 L/s
(1.95 mgd) based on the state maximum allowable
loading rate of 293 m3/m2/d (5 gpm/sq ft).

The disinfection system was rated at 26 L/s (0.6
mgd). Future drinking water regulations for disinfection
will be based on CT values needed for various
removals of Giardia cysts and inactivation of viruses.
To establish the CT required, it was assumed that the
plant’s disinfection system would have to provide 1.5
logs of cyst removal with 2.5 logs of removal credited
for the other treatment processes. The total of 4 logs
(99.99 percent) of cyst removal required for Plant 13
was based on the CPE team’s estlmate of the quality
of the raw water.

To achieve the 1.5 logs of cyst removal the CPE team
estimates that the disinfection system would have to
provide a CT of 183. This CT value is for chlorine at a
2.5 mg/L dose, pH 8.0, and temperature of 5°C. The
contact time was based exclusively on the post-
chlorine dose. Only 10 percent of the theoretical
detention time in the clearwells was used because the
clearwells are not baffled and thus are subject to
hydraulic short circuiting, The actual levels of
disinfection required for the plant in the future will be
determined by the State. The estimates in this CPE of
the required number of log reductions of Giardia cysts
and viruses and the allowances for actual contact
times in the clearwells may change when final
disinfection regulations are developed. -

Raw and finished water pumping capacity was rated at
66 L/s (1.5 mgd). This rating was based on use of a
smgie raw/finished water pump w1th one pump out of
service.

As shown in the performance potential graph, the
major unit processes have a rating capacity exceeding
the instantaneous peak operating flow, with the
exception of the disinfection process. Again, the lack
of baffling in the clearwells limited the projected
capacity of the disinfection process.